
 

 
No. B 2409 

February 2021 

 

 

Long term trials with membrane bioreactor for 
enhanced wastewater treatment coupled with 
compact sludge treatment 

- pilot Henriksdal 2040, results from 2019 

Sofia Lovisa Andersson, Klara Westling, Sofia Andersson, Jesper Karlsson, Mayumi Narongin, Andrea 
Carranza Munoz, Gabriel Persson 

 
In cooperation with  

  



Author: Sofia Lovisa Andersson, Klara Westling, Sofia Andersson, Jesper Karlsson, Mayumi Narongin, 
Andrea Carranza Munoz, Gabriel Persson 
Funded by: Stiftelsen IVL and Stockholm Vatten och Avfall 
Photographer: Sofia Lovisa Andersson 
Report number B 2409  
ISBN 978-91-7883-252-1 
Edition Only available as PDF for individual printing 
[...]
2017 och slutfördes under 2019. Resultaten finns presenterade i Närhi et al. (2020). Studiens 
slutsatser var att halter av mikroföroreningar i MBR-pilotanläggningen var jämförbara med halter i 
aktiv slam-fullskaleanläggningen i Henriksdals reningsverk. Detta indikerar att slamkvaliteten inte 
försämras vid införande av en MBR-process, men att utgående vattenkvalitet inte heller avsevärt 
förbättras.  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

12 
 

 

Terminology 
AD Anaerobic Digestion 
Anoxic Process condition without dissolved oxygen, but available NO3 
Anoxic zone Non-aerated zone 
AOX  Adsorbable organic halogens (mg/L) 
ATEX Atmospheres Explosibles  
BOD7  Biochemical Oxygen Demand, 7 days (mg/L)  
BR1 to BR6  Biological reactor 1 to 6, sampling points 
COD  Chemical Oxygen Demand (mg/L)  
cTOC  collodial Total Organic Carbon (mg/L)  
DDMS Dewatered digested mixed sludge, sampling point 
DMS Digested mixed sludge, sampling point 
DO  Dissolved Oxygen (mg/L)  
DS Daily composite sample (flow proportional) 
EBPR Enhanced Biological Phosphorus Removal 
EFF  Effluent water, sampling point 
EOX  Extractable organic halogens (mg/L) 
Fe  Iron (mg/L)  
F/M ratio  Food to Mass, incoming substrate in relation to the amount of microorganisms  

(kg BOD7/kg SS, d)  
Flux  Flow rate per unit area (L/(m2·h)). Flux is a measurement of the load on the membranes 
Fouling  Clogging of the pores in the membranes, causing reduced flow rate through the membranes. 

In this report we use Fouling for both organic clogging and inorganic precipitation o 
membranes (sometimes referred to as scaling).   

GS Grab sample 
Hepta  Iron(II)sulfate heptahydrate  
IN Influent wastewater, sampling point 
Mesophilic Temperature condition in anaerobic digester, in this project 37 °C 
MBR  Membrane BioReactor, bio reactor with membrane separation 
MLD Million litres per day 
MT1  Membrane tank 1 (of 2), sampling point  
MT2  Membrane tank 2 (of 2), sampling point  
MC  Maintenance cleaning  
MS Mixed sludge (PS+WAS), sampling point 
NIT Nitrification zone 
NH4-N  Ammonium nitrogen (mg/L)  
NO2-N  Nitrite nitrogen (mg/L)  
NO3-N  Nitrate nitrogen (mg/L)  
Org-N  Organically bound nitrogen (mg/L)  
PE Population equivalent (defined as 70 g BOD7 per person and day) 
Permeability  Flux per TMP (L/(m2·h·bar)). Permeability is a measure of how well a specific flux permeates 

the membranes. The permeability gradually decreases with time due to fouling 
Permeate  The treated wastewater that has passed through the membranes 
PFAS Perfluorinated Alkylated Substances 
PIX  PIX 111, brand name of iron(III)chloride solution 
PO4-P  Phosphate phosphorus (mg/L)  
Pre-DN Pre-denitrification (Anoxic) 
Post-DN  Post-denitrification (Anoxic) 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

13 
 

 

PS  Primary sludge, sampling point  
PTW  Primary treated water, water after primary settler, sampling point 
RAS Return activated sludge, sampling point 
RAS-DeOx  Zone where return activated sludge (RAS) is led for reduction of DO concentration 
RC  Recovery cleaning  
RWD Reject water from sludge dewatering, sampling point 
RWT Reject water from sludge thickening, sampling point 
Scouring air  Constant air flow around the membranes to reduce fouling  
SED  Pre-sedimentation (Primary settler)   
SFA 2040  Stockholms Framtida Avloppsvattenrening år 2040 (name of reconstruction project)1 
SS  Suspended Solids (mg/L)  
SVOA Stockholm Vatten och Avfall 
Thermophilic Temperature condition in anaerobic digester, in this project 55 °C 
TOC  Total Organic Carbon (mg/L)  
TMP  Transmembrane pressure (mbar). The pressure difference between two sides of a membrane, 

shows how much force is needed to push water through a membrane 
TN  Total nitrogen (mg/L)  
TP  Total phosphorus (mg/L)  
TMS Thickened mixed sludge, sampling point 
TS  Total Solids (%)  
TSS  Total Suspended Solids (mg/L)  
TTF  Time To Filter (s)  
VS Volatile Solids (% of TS) 
VSS  Volatile Suspended Solids (mg/L)  
WAS Waste activated sludge, sampling point 
WS Weekly composite sample 

  

 

1 www.stockholmvattenochavfall.se/en/sfa-start/ 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

14 
 

 

1 Introduction 
This report presents the results from year 2019 (project year 6), of the pilot scale trials with 
membrane biological treatment of municipal wastewater (operated since 2014) and sludge 
treatment (operated since 2018), carried out in cooperation between IVL Swedish Environmental 
Research Institute and Stockholm Vatten och Avfall AB at the R&D facility Hammarby 
Sjöstadsverk, in Stockholm, Sweden. In the trials, an activated sludge process with a new process 
configuration is combined with membrane filtration to reach a higher level of both purification and 
operational stability. Project years 2014-2018 are presented in separate reports. 

In the initial chapters (2-3), the project background and the configuration of the pilot plant are 
described. An overview of the experimental plan is presented in chapter 4, followed by a method 
description in chapter 5. Finally, all results are presented and discussed in chapter 6. 

2 Background 
Within the project Stockholm’s Framtida Avloppsrening (SFA, Stockholm’s future wastewater 
treatment), the Henriksdal wastewater treatment plant (WWTP) in Stockholm, Sweden, is being 
extended and rebuilt for increased capacity and enhanced treatment efficiency. The decision to 
extend and rebuild is based on several factors such as; (i) SVOAs WWTP in Bromma (which is 
already over loaded with very limited space available for extension) will be decommissioned in 
2025 to give space to new housing areas, and the wastewater will be led to the Henriksdal WWTP 
in a new 14 km long sewage tunnel, (ii) the population in the Stockholm region is increasing at a 
high rate, resulting in an increased influent load, and, (iii) the Swedish Environmental Court has 
decided to sharpen the effluent requirements on the WWTPs in the Stockholm region, which 
demands more efficient wastewater treatment processes.  

The new process configuration at the Henriksdal WWTP has been designed for a capacity of 1.6 
million population equivalents (PE) which is about twice as much as today. The design maximum 
flow of the biological treatment is 10 m3/s which is equivalent to 850 MLD. In addition, the 
treatment process has been designed to reach low nutrient concentrations in the effluent 
(5 mg BOD7/L, 6 mg TN/L and 0.20 mg TP/L). The extension of the plant will include new primary 
treatment, new primary settlers and a new treatment step for thickening of primary and waste 
activated sludge. The reconstruction will include retrofitting of the existing conventional activated 
sludge (CAS) tanks with a new MBR-process containing 1.6 million m2 of membrane area. The first 
MBR-line, out of seven, will be taken into operation in 2020 and the retrofitting of all seven lines 
will take an additional 6-8 years. The sand filters, currently used as a final polishing step for 
phosphorus removal, will in the future be used for wet weather overflow treatment. Digestion of 
thick sludge (~6% TS) will be done at thermophilic conditions instead of mesophilic digestion of 
thin sludge (~3-3.5% TS). Design data for the future Henriksdal WWTP can be found in Table 1, 
Table 2 and Table 3. 

The MBR technology is well-known internationally with long term experiences from both 
industrial and municipal WWT. In Italy and Germany relatively large municipal WWTPs with 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

15 
 

 

MBR-technology have been in operation for around 15 years (Brepols, 2010; Judd, 2020). In USA, 
China, Japan, South Korea, France, Great Britain and Spain, there are several large MBR-plants 
(50,000-80,000 PE) which have been in operation for 5-10 years (Judd and Judd Limited, 2017). The 
largest MBR-plant in operation today is Beihu WWTP in Hubei, China (commissioned in 2019), 
designed for an average inflow of 9.3 m3/s, which is significantly larger than the capacity of the 
future Henriksdal WWTP (design average 6.1 m3/s). Europe’s largest MBR in operation, also the 
largest ZeeWeed (SUEZ) plant is Seine Aval in France (commissioned in 2016), with a design 
average inflow of 2.6 m3/s (www.thembrsite.com, 2020-05-07).  

Challenges for the future MBR-process at the Henriksdal WWTP include: 

• High seasonal variations in water temperature and inflow, affecting both the membrane 
performance and the nitrogen removal. 

• To meet the low effluent requirements for phosphorus (0.20 mg TP/L and 27 tons TP/year) 
by means of pre- and simultaneous precipitation without affecting membrane 
performance.  

• To minimize the resource consumption.  

There are MBR-plants in the USA, e.g. Broad Run and King William County in Virginia, Ruidoso in 
New Mexico and Cauley Creek and Yellow River in Georgia, that reach very low effluent nutrient 
concentration, 0.05-0.10 mg TP/L and 0-6 mg TN/L without final polishing steps (Pellegrin et al., 
2015). Phosphorus removal at these plants is achieved by a combination of biological phosphorus 
removal (EBPR) and precipitation using a trivalent metal ion (Al3+ or Fe3+). However, none of these 
treatment plants use ferrous (Fe2+), which is planned to be utilized at the Henriksdal WWTP, or 
have as low incoming water temperatures as the Henriksdal WWTP. 

Membrane filtration requires aeration and chemicals for maintenance and cleaning of the 
membranes. However, each plant is unique, and the cleaning schedule can and should be 
optimized for the local conditions in order to save resources. 

The SFA-project will also affect the sludge treatment. The load on the digesters is expected to 
double but the digester volume will not be expanded. Consequently, digestion must be performed 
with higher organic load and shorter hydraulic retention time. To manage this, the raw sludge will 
be thickened, and digestion will be performed at thermophilic conditions. There are several 
uncertainties regarding the sludge handling, including: function of thickening of fine particulate 
MBR-sludge, stability of the digestion process, biogas production potential, smell, pumping of 
thick sludge, and function of dewatering of thermophilic digested sludge. 

To increase the knowledge on membrane technology for wastewater treatment in Nordic 
conditions, SVOA decided in 2013 to conduct long-term pilot scale studies at the R&D facility 
Hammarby Sjöstadsverk, located on the premises of the Henriksdal WWTP. In 2017 SVOA decided 
to supplement the MBR-pilot with a sludge treatment line in order to study the future digestion 
process. The pilot scale studies are carried out in cooperation with IVL Swedish Environmental 
Research Institute (IVL). 

  

http://www.thembrsite.com/


 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

16 
 

 

3 Description of the pilot plant 
The pilot plant is designed to be a small copy of the future Henriksdal WWTP plant, scale  
1: 6,700. The incoming wastewater is pumped from the Henriksdal inlet with a mean flow of 
around 3.2 m3/h. Primary treatment comprise a fine screen (6 mm), pre-aeration, a primary settler 
and fine sieve (0.6 mm). The biological treatment consists of a pre- and post-denitrification 
followed by two parallel membrane tanks. The return activated sludge (RAS) passes a 
deoxygenation zone (RAS-Deox). The purpose of this zone is to lower the oxygen concentrations in 
the RAS stream, so this do not disturb the pre-denitrification. The sludge treatment consists of 
thickening, anaerobic digestion and dewatering. The pilot plant process set-up is shown in Figure 
1. All equipment in the pilot has been linked to a control system and process control is highly 
automated.  

 

Figure 1. Flow scheme of the pilot WWTP.  

The reactor volumes of the pilot plant and the function of each reactor are specified in Table 1 
together with a comparison to the future Henriksdal WWTP design. 

Table 1. Reactor volumes in the wastewater treatment line in the pilot compared to the future Henriksdal 
WWTP (SFA). 

Tank Pilot (m3)  Future  
H-dal (m3)  

Scale factor  
H-dal/Pilot  

Specification  

Pre-treatment 
PA (sand 
trap)  

0.7 2 460 - Pre-aeration. Dosing point 1 Fe2+.  

SED  3.3 30 000 9 200 Primary settler. Withdrawal of primary 
sludge.  

Membrane bioreactor (MBR) 
BR1  4.8 33 500 7 000 Anoxic conditions. Stirred. Pre-denitrification.  
BR2  4.8 33 500 7 000 Anoxic conditions. Stirred. Pre-denitrification.  
BR3  4.8 40 000 8 300 Flex. Stirred/(aerated). Pre-

denitrification/(nitrification).  
BR4  4.8 31 000 6 500 Aerated. Nitrification. Dosing point 2 Fe2+  
BR5ox  1.5 10 000 6 700 Aerated. Nitrification.  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

17 
 

 

Tank Pilot (m3)  Future  
H-dal (m3)  

Scale factor  
H-dal/Pilot  

Specification  

BR5DeOx  3.3 15 000 4 500 DeOx. Stirred.  
BR6  4.8 24 000 5 000 Anoxic conditions. Stirred. Post-

denitrification. Dosing external carbon. Dosing 
point 3 Fe3+.  

MT1  1.45 9 750 6 700 Membrane tank. Aerated.  
MT2  1.45 9 750 6 700 Membrane tank. Aerated.  
RAS-DeOx  2.7 18 000 6 700 Deoxygenation of the RAS. Stirred. Addition 

of reject water (RWD). Withdrawal of WAS 
(before addition of RWD).  

Summary MBR 
Total MBR 34.4  224 500  6 500  BR1-6, MT1-2, RAS-DeOx 

Sludge treatment 
MS tank 0.4 1 060 2 650 Tank for PS + WAS before thickening. Stirred.  

Digester 5.9* 38 000 6 500 Anaerobic digestion volume. Stirred.  

DMS tank 0.2 9 000 45 000 Circulation mixing. Tank for digested mixed 
sludge before dewatering. 

*The volume is set by choosing the liquid level in the digester and can be increased or decreased. 

3.1 Process description water line 
A schematic view of the wastewater treatment line is presented in Figure 2. 

 
Figure 2. Process set-up for the wastewater treatment line. 

3.1.1 Incoming wastewater 
Incoming wastewater to the pilot plant is pumped from the Danviken tunnel, one of five inlet 
tunnels to Henriksdal WWTP plant. The pilot influent contains 10-20% higher concentration of 
organic matter (measured as BOD7) than the combined average inflow to the Henriksdal WWTP. It 
has about 60% higher BOD7-concentration than the inlet to the Bromma WWTP.  The combined 
inlet from Henriksdal and Bromma will make up the future inlet to the Henriksdal WWTP, after 
reconstruction. The incoming flow rate to the pilot plant is proportional to the projected inflow to 
the Henriksdal WWTP year 2040. Flow variations in the pilot inflow are proportional to the actual 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

18 
 

 

inflow variations to the Henriksdal WWTP, as the pilot inflow is controlled by a signal from flow 
meters in the full-scale plant.  

Since the influent to the pilot is set by a scaled down flow rate, and not a scaled down load, the 
incoming load on the pilot plant is proportionally higher than the corresponding design load for 
the Henriksdal WWTP, year 2040, see Table 2. 

In addition, the incoming wastewater to the pilot has a higher temperature than incoming 
wastewater to Henriksdal. Previously, the incoming wastewater was during some periods cooled 
in heat exchangers. However, due to continuous problems with clogging, the heat exchangers were 
taken out of operation on the 12th of February 2019. On the 8th of April 2019 heat exchangers were 
again taken into operation, this time placed on the nitrate recirculation (flow from BR5 to BR1). It 
was unfortunate for the evaluation that the heat exchanges were out of operation during the period 
with lowest temperatures. However, the processes have been tested during cold inlet temperatures 
previous years. Initially the temperature of inflow to Henriksdal was used as setpoint. In the mid 
of June this strategy was changed, and the heat exchanger was controlled to maintain a 
temperature in MT1 corresponding to 1°C higher than inlet to Henriksdal, since normal 
temperature increase from inlet to biology in Henriksdal is about 1°C. The temperatures in the 
incoming wastewater to Henriksdal and to the pilot are presented in Figure 3. On average the 
temperature of the inlet water to the pilot was 18.6°C, which is 2.5°C higher than the influent 
wastewater to Henriksdal (16.1°C). The daily average temperature in the pilot inlet varied between 
10.1 °C and 23.1 °C. With cooling of the influent, there was still a temperature increase in the pilot 
processes with about 2.2°C to the membrane tanks. With cooling on the nitrate recirculation using 
the temperature in MT1, process temperature could be controlled to match the temperatures in 
Henriksdal better.  

 
Figure 3. Influent temperatures to the MBR pilot (dotted line) and the Henriksdal WWTP (black line) 
together with temperature in Membrane tank 1 (MT1). H.E. = heat exchanging, infl. = influent, T. = 
temperature, recirc. = nitrate recirculation.   
 

0

5

10

15

20

25

30

01-jan 01-feb 01-mar 01-apr 01-maj 01-jun 01-jul 01-aug 01-sep 01-okt 01-nov 01-dec

Te
m

p.
 °C

Henriksdal influent Pilot influent MT1

Average Min     Max
Henriksdal in 16.3          8.2       22.6
Pilot in 18.6        10.2       23.2
MT1 18.3        11.2 22.8

H.E. infl.  No H.E.  H.E. recirc to infl. T.  H.E. recirc using MT1 T.  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

19 
 

 

3.1.2 Pre-treatment 
The pre-treatment steps in the pilot consisted of a 6 mm punch hole sieve (with screen capture 
rates similar to 3 mm step screen, UKWIR (2015)), a pre-aeration tank with Ferrous dosing and a 
vertical flow primary settler, with a surface area of 1.13 m2 and a water depth of 4.3 m (scale 1:9,200 
compared to the future Henriksdal design), followed by a 0.6 mm punch hole drum sieve before 
the biology, see Figure 4. The small hole size of the drum sieve was chosen to enable the study of 
clogging tendencies.  

 
Figure 4. Photo of the fine sieve installation. 

3.1.3 Biological treatment 
The biological treatment consisted of six identical biological reactor tanks, BR1-6, see Figure 5. All 
tanks were equipped with stirrers and BR3, BR4 and BR5 were equipped with membrane disc 
aerators. BR5 was divided into two zones where the first one was aerated and the second one was 
stirred. The biological process was operated with pre-denitrification, nitrification and post-
denitrification with primarily methanol as external carbon source. The oxygen-rich return activated 
sludge (RAS) flow (4×Q) passed a specific RAS-DeOx zone where RAS was mixed with 
ammonium-rich reject water from digested sludge dewatering before recirculation to the pre-
denitrification zone. Waste activated sludge (WAS) was taken out from the return sludge stream, 
after the membrane tanks and prior to the RAS-DeOx. Precipitation chemicals for phosphorus 
removal was dosed in BR4 and BR6. 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
[...]
DMS TS Measure total solids in digested mixed sludge, used to control dosage of 

polymer to sludge entering the dewatering 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

36 
 

 

5.3 Evaluation parameters 

5.3.1 Membrane performance 
The membranes were evaluated using several parameters described in this section. 

As the membranes are operated in cycles with 10 minutes of permeate withdrawal and 1 minute 
relaxation, the membrane performance parameters can be calculated as gross values (using only 
data from the 10 minutes of actual permeate withdrawal) or at net values (using average data from 
the full operation cycle, permeation and relaxation = 11 minutes). The gross values are higher than 
the net, however the net corresponds better to the average operation. All values for the parameters 
described below are given as net values in this report.  

Flux: Flowrate per membrane area, unit L/(m2·h). The flux is describing the load on the 
membranes. Flux is calculated as permeate flow divided by membrane area. 

TMP: Transmembrane pressure, unit mbar. The difference in pressure before and after the 
membranes, this can be compared to filter resistance if TMP can vary. TMP is the driving force for 
transportation through the membrane. TMP is measured using online pressure transmitter in the 
membrane tank and on the permeate pipe. 

Permeability: Flux per TMP, unit L/(m2·h·bar). Permeability is a measurement of how well a 
certain flux is withdrawn through the membranes. The permeability is gradually decreasing with 
time due to fouling.  

The permeability is affected by the temperature. Because of this, temperature compensated 
permeability (normalised to a standard temperature of 20°C) was used for evaluation. The 
normalisation equation is shown below and was provided by the membrane supplier. 

 

𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁𝑁 𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝𝑝 �
𝐿𝐿

𝑚𝑚2 ∙ ℎ ∙ 𝑏𝑏𝑏𝑏𝑏𝑏
 𝑎𝑎𝑎𝑎 𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 20°𝐶𝐶 � =  𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃𝑃 ∙ 𝜃𝜃(20−𝑇𝑇) 

where 

𝑇𝑇 = 𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇𝑇 
𝜃𝜃 = 1.025 𝑖𝑖𝑖𝑖 𝑇𝑇 ≥ 20 °𝐶𝐶 
𝜃𝜃 = 1.033 𝑖𝑖𝑖𝑖 𝑇𝑇 < 20 °𝐶𝐶 

5.3.2 Sludge quality 
In addition to the parameters analysed at the external and internal laboratory, and listed in Table 5 
and Table 6 above, a number of additional analyses were performed on the sludge from the RAS-
Deox. These included sludge volume index (SVI), Time To Filter (TTF), colloidal TOC (cTOC) and 
trash content. 



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

37 
 

 

Sludge volume index (SVI) 
Sludge volume index were analysed according to APHA's standard method (2005) with dilution of 
the sludge as described by Svenskt Vatten (2010b).  

Time To Filter (TTF) and colloidal TOC (cTOC) 
TTF was analysed according to instructions from the membrane supplier. 25, 50 and 100 mL (TTF-
25, TTF-50 and TTF-100 respectively) of the sludge was filtered through 1.5 micron filter (particle 
retention 1.5 µm) and the filtration time was noted. The amount of colloidal TOC (cTOC) in 
permeate, was defined as the difference of TOC between the permeate and the filtrate after TTF-
test. The filtrate was sent to the external laboratory for analysis with respect to TOC (mg/L) and 
compared to TOC analysis from daily composite sample in effluent (permeate). According to the 
membrane supplier, the concentration of colloidal TOC (cTOC) should be less than 10 mg/L.  

Trash content 
The method for defining the Trash content is described in detail in a previous report (Andersson et 
al., 2017). In short, the sludge is filtered through screens with different slot width and the amount 
of trash captured in the screens is measured. This analysis was carried out in order to assure that 
particles larger than 2 mm, which could harm the membranes, would not accumulate in the 
treatment line. For a well-functioning process, the amount of trash content in the sludge, at a screen 
size of 2 mm, should not exceed 2 mg/L (according to the membrane supplier). 

5.3.3 Anaerobic digestion 
Digestion efficiency (degradation rate) 
The digestion efficiency [% of VSin] was calculated based on the mass flow of VS [kg VS/d] into the 
digester (BS) and out of the digester (RS) using the equation below: 

𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷𝐷 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑛𝑛𝑛𝑛𝑛𝑛 = (𝑉𝑉𝑉𝑉𝑅𝑅𝑅𝑅 − 𝑉𝑉𝑉𝑉𝐵𝐵𝐵𝐵)
𝑉𝑉𝑉𝑉𝐵𝐵𝐵𝐵�   

Specific biogas and methane production 
The specific biogas production [m3/kg VSdeg] was calculated using the daily biogas production 
[m3/d] and dividing it by the amount of degraded VS per day which was calculated as the 
difference between VS into the digester (VSBS) and out of the digester (VSRS). The specific methane 
production was calculated in the same way, but the daily biogas production was multiplied with 
the percentage of methane in the gas.  

Theoretical biogas production 
Periodically there has been problems with the accuracy of the gas flow meters. Therefore, the 
theoretical biogas and production was calculated as a reference to control and sometimes replace 
the measured values. Theoretical biogas production was calculated by multiplying the amount of 
degraded VS per day with a factor. For biogas the factor was 0.8 m3/kg VSdeg. The value was found 
in literature and calibrated to values from previous years operation.  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

38 
 

 

6 Results and discussion 

6.1 Primary treatment 
Trial J F M A M J J A S O N D 

Inlet cooling             

Increased inflow             

Imitation of first phase operation SFA             

6.1.1 Inlet screen 
Different punch hole screens, from 2 mm to 6 mm, has been used on the inlet flow. In 2017 and 
throughout 2018 a 6 mm size was used, and inlet suspended solids concentrations corresponded 
well to data from Henriksdal WWTP. The course 6 mm screen contributed to an increase in 
primary sludge production which was required to meet the design for the sludge pilot. However, it 
also caused frequent clogging of the inlet heat exchanger. To be able to cool the inlet temperature, 
the 3 mm screen was put back in place from December 2018 to the beginning of April 2019. As the 
problems with clogging of heat exchangers continued it was decided to reinstall the 6 mm screen 
and relocate the heat exchangers to the nitrate recirculation stream in the biological treatment. 
Figure 11 shows that the SS-concentration increased slightly after installing the 6 mm screen and 
the SS-concentration to the pilot was similar as the concentration to Henriksdal. The large variation 
during 2019 was partly due to SVOA emptying digesters during spring and summer to a point 
near the inlet pumps to the pilot. 

  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

39 
 

 

  
Figure 11. Incoming SS-concentration to the pilot line after passing through 2, 3 or 6 mm punch hole screen 
and to Henriksdal (about half of the flow not sieved, half sieved through 3 mm step-screen). 

 

6.1.2 Efficiency of primary settler 
The primary settling volume (3.3 m3), and capacity, is smaller than it should be (design value 4.5 
m3) resulting in poor reduction, compared to Henriksdal WWTP, and insufficient primary sludge 
production. The reduction rate over the primary settler is showed Table 9 and Figure 12 below.  

Table 9. Reduction over the primary settler and primary sludge production for the pilot compared to 
Henriksdal WWTP 2019 data and the future design for Henriksdal WWTP. 

Parameter 2019 2018 2017 2019: 
Henriksdal 

WWTPa 

Design future 
Henriksdal 

Reduction of SS (%) 36% 35% 37% 52% 60% 
Reduction of BOD7 (%) 27% 25% 30% 51% 50% 
Reduction of TP (%) 12% 10% 14% 38% 40% 
Reduction of TN (%) 4% 1% 4% 9% 10% 
Reduction of TOC (%) 20% 18% 17% 36% - 
PS-production (kg/d) 18.5 16.1 13.1 62 200b 115 000 

a) At Henriksdal during 2019 trials with enhanced pre-precipitation using Al3+ during high flows were conducted in half 
of the primary clarifiers. The strategy was permanently implemented in December. 

b) Based on uncertain TS-measurements due to installation of new thickening unit. Probably underestimated. 

0

100

200

300

400

500

2014 2015 2016 2017 2018 2019

m
g 

SS
/L

SS in incoming ww

Pilot 3 mm Pilot 2 mm Pilot 6 mm Henriksdal



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

40 
 

 

 
Figure 12. Reduction of SS over primary settler with 3 mm screen (black box, w1-w13) and with 6 mm 
screen (red dashed box w14-w52). 

6.1.3 Screen and sieve – effect on trash content  
During 2019 the pilot line was operated with first a 3 mm and then a 6 mm punch hole inlet screen 
(see 6.1.1 Inlet screen) and a 0.6 mm mesh fine sieve before the biological treatment. Over the years 
different screen/sieve configurations have been used. In order to monitor the amount of particles, 
fibres and hair that accumulates in the activated sludge with potential to cause problems in the 
membrane tanks, analysis of trash content (see 5.3.2 Sludge quality) was made. Results are 
presented in Table 10.  

The results from previous years have been consistent when the 6 mm + 0.6 mm screen/sieve 
configuration was implemented. In addition, visual inspection of the membrane cassettes in 2018 
show very little build-up of trash indicating that the measured values are good. During 2019 only 
three analyses of trash content were conducted, and the results varied more than before.  

  

0

20

40

60

80

100

120

140

0

200

400

600

800

1000

1200

w
1

w
3

w
5

w
7

w
9

w
11

w
13

w
15

w
17

w
19

w
21

w
23

w
25

w
27

w
29

w
31

w
33

w
35

w
37

w
39

w
41

w
43

w
45

w
47

w
49

w
51

%
 re

du
ct

io
n,

 in
flo

w
 m

3 /d

m
g 

SS
/L

Flow and SS reduction over primary settler

inflow SS reduction SS in SS out



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

41 
 

 

Table 10. Trash content in waste activated sludge (WAS) with various sieve-configurations. According to 
membrane supplier the trash content at 2 mm sieve should not exceed 2 mg/L. 

Sieves and hole size Dates No of 
analyses 

1 mm sieve 
mg/L 

2 mm sieve 
mg/L 

3 mm screen at inlet pump Dec 2013 2 11.6 ± 5.4 1.0 ± 0.7 
2 mm fine screen at inlet pump Nov 2016 – Feb 2017 4 6.4 ± 2.4 1.1 ± 0.7 
6 mm screen at inlet pump and  
0.6 mm fine sieve before biology Mar 2017 → Dec 2017 8 4.1 ± 3.8 0.6 ± 0.3 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology  

May 2017 → Dec 2017 6 2.2 ± 1.6 0.6 ± 0.3 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology Jan 2018 → Nov 2018 6 2.0 ± 1.1 0.6 ± 0.5 

3 mm screen at inlet pump and  
0.6 mm fine sieve before biology 

Dec 2018 – Mar 2019 1 2.3 2.0 

6 mm screen at inlet pump and  
0.6 mm fine sieve before biology Apr 2019 – Dec 2019 2 5.1 ± 5.4 1.5 ± 2.0 

6.1.4 Pre-treated wastewater 
The quality of the pre-treated wastewater (PTW) is presented in Table 11. The concentrations 
measured in the pilot were significantly higher than the corresponding concentrations measured in 
the Henriksdal WWTP for SS, BOD7, TN and TP. This is mainly due to the poor performance of the 
primary settler and was also observed last year. These concentrations were also higher than the 
design values given for the future plant, which on the other hand are relatively low since it is a 
weighted average between Henriksdal WWTP and Bromma WWTP, and Bromma WWTP has a 
diluted inflow.  

The concentrations in pre-treated wastewater will affect the biological treatment, including WAS 
production (and thereby SRT and the amount of phosphorus assimilated in sludge), pre-
denitrification capacity and the need for simultaneous precipitation. The difference in 
concentrations between the pilot and the future Henriksdal design thereby will affect comparison 
of the evaluation parameters related to these aspects. It can be noted that the iron dosage in the 
primary settler was low in the pilot compared to the full-scale and the future Henriksdal design. 
This is due to enhanced biological phosphorus removal (EBPR) which is described in chapter 6.3.1. 

  



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

42 
 

 

Table 11. Data on PTW from the pilot compared to data from Henriksdal 2018 and the design data for the 
future Henriksdal WWTP. 

Parameter Value Pilot 2019  
 

Value Henriksdal 
2019 

Design future 
Henriksdal 

Design H-dal/ 
Value Pilot 

Pre-treated wastewater (PTW) – into biological treatment 
SS (mg/L) 191 ± 71 135 113 0.6 
BOD7 (mg/L) 207 ± 54 112 108 0.5 
TN (mg/L) 45 ± 7 38 33 0.7 
TP (mg/L) 5.3 ± 0.9 3.7 3.0 0.6 
Fe (mg/L) 7.9 ± 2.8 10.9 12 1.6 
Alkalinity (mg/L) 280 254   
BOD7/TN (mg/mg) 4.6 2.9 3.3 0.8 

 

6.2 Nitrogen removal 
Trial J F M A M J J A S O N D 

Methanol as carbon source             

Acetic acid as carbon source             

Glycerol as carbon source             

Imitation of first phase operation SFA             

Nitrogen concentrations in the incoming water to the biological treatment (PTW, primary treated 
water) and in the effluent are presented in Table 12. On average the effluent total nitrogen 
concentration was 4.3 mg/L. Three out of 51 weekly composite samples were above the target 
concentration of 6 mg N/L. The reduction of total nitrogen (measured in primary treated water) 
including reject water was 90.2%. 

Table 12. Nitrogen concentrations in primary treated water (PTW) and effluent during 2019. 

Parameter Limit Average Min Max No. of weekly samples 
TN PTW (mg/L) - 45 25 58 52 
TN EFF (mg/L) 6 4.3 2.1 8.2 51 

Effluent nitrogen concentrations as weekly composite samples are presented in Figure 13. During 
most of the year nitrogen removal has been satisfactory with stable effluent concentrations below 6 
mg/L as also shown previous years. In November (week 45-47) problems with aeration in BR3-BR5 
led to reduced nitrification causing effluent total nitrogen to exceed 6 mg/L. However, reduced 
nitrification capacity around this time of the year has been observed every year.     



 Report B 2409 ­ Long term trials with membrane bioreactor for enhanced wastewater treatment coupled 
with compact sludge treatment – - pilot Henriksdal 2040, results from 2019 

 
 

 

43 
 

 

 
Figure 13. Incoming and effluent nitrogen concentrations from analysis of weekly composite samples. 
Limit for effluent total nitrogen was set to 6 mg N/L. Effluent data is missing from week 17. 

In Table 13, key values for the nitrogen removal are presented for the MBR pilot and compared to 
the SFA design. The amount of removed total nitrogen was the same as 2018 and somewhat higher 
compared to the design. Different external carbon sources have been tested during this year, 
methanol dosage was used for the majority of the year and the average consumption per day was 
the same as 2018, 0.8 kg COD/d. Details about the other external carbon sources can be found in 
section 6.2.2 Denitrification.  

The nitrogen removal rate presented in Table 13 was similar between the pilot and the SFA design. 
The large differences in system configuration makes it impossible to conduct a fair comparison 
between aeration to biological treatment. One reason for a higher value in the pilot is that the 
basins in the pilot were about 4 times less deep than the design. The aeration of the biology is 